
 

City of Santa Fe 

NUTRIENT LOADING AND REMOVAL 
OPTIMIZATION STUDY 

FINAL  |  April 2018 
 









NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | CITY OF SANTA FE 

 FINAL | APRIL 2018 | i 
pw://Carollo/Documents/Client/CO/Eagle River WSD/9995A00/Deliverables/Report/_ICvr-TOC-LOA.docx 

Contents 
Executive Summary 

Introduction 1 

Existing and Future Permit Limits 1 

Influent Characterization 2 

Historical and Current Process Performance 3 

Process Modeling and Capacity Evaluation 4 

Process Optimization and Control 5 

Filtrate Offline Storage Testing 6 

MLR Flow Adjustments 6 

Alternative Aeration Patterns 6 

Capital Improvements for Achieving Future Effluent Nutrient Tiers 7 

Chapter 1 Project Background 

1.1 Introduction 1-1 

1.2 Project Objectives 1-1 

1.3 Report Organization 1-2 

1.4 Existing Plant Description 1-3 

1.5 Treatment and Process Description 1-4 

1.5.1 Headworks and Grit Removal 1-4 

1.5.2 Primary Treatment 1-4 

1.5.3 Secondary Treatment 1-4 

1.5.4 Tertiary Filtration 1-6 

1.5.5 Disinfection, Reaeration, Discharge, and Effluent Reuse 1-7 

1.5.6 Solids Handling 1-7 

1.5.7 Process Metering, Sampling, and Instrumentation 1-8 

1.5.8 Power Supply 1-9 

Chapter 2 Current and Anticipated Future Effluent Limits 

2.1 Purpose 2-1 

2.2 Existing Permit Requirements 2-1 

2.3 Future Discharge Requirements 2-3 



CITY OF SANTA FE | NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY 

ii | APRIL 2018 | FINAL  

Chapter 3 Influent Characterization 

3.1 Purpose 3-1 

3.2 Current and Future Influent and Effluent Flows 3-1 

3.3 Current and Projected Influent Loads 3-2 

3.4 Special Influent Characterization 3-4 

Chapter 4 Historical and Current Process Performance 

4.1 Purpose 4-1 

4.2 Nitrification Performance 4-1 

4.2.1 Alkalinity 4-2 

4.2.2 Aerated Solids Inventory 4-2 

4.2.3 Dissolved Oxygen Supply and Aeration Control 4-3 

4.2.4 Secondary Influent TKN Load Fluctuations 4-4 

4.3 Nitrogen Removal Performance 4-5 

4.3.1 Organic Carbon Availability 4-6 

4.3.2 Lack of Oxygen in the Anoxic Selector 4-8 

4.3.3 Sufficient Nitrate in the Anoxic Selector 4-10 

4.3.4 Effluent Organic Nitrogen 4-11 

4.4 Phosphorus Removal Performance 4-12 

4.5 Nutrient Profile Testing Results 4-13 

Chapter 5 Process Modeling and Capacity Evaluation 

5.1 Purpose 5-1 

5.2 Process Model Calibration 5-1 

5.2.1 Calibration Period and Model Inputs 5-1 

5.2.2 Process Model Calibration Summary 5-1 

5.2.3 Process Model Data Gaps and Recommendations 5-3 

5.3 Primary and Secondary Treatment Capacity Evaluation 5-3 

Chapter 6 Process Optimization and Control 

6.1 Overview of Optimization Opportunities 6-1 

6.1.1 Nitrification Optimization 6-2 

6.1.2 Nitrogen Removal Optimization 6-4 

6.1.3 Phosphorus Removal Optimization 6-6 



NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | CITY OF SANTA FE 

 FINAL | APRIL 2018 | iii 

6.2 Summary of Recommendations for Nutrient Removal Optimization 6-9 

6.3 Acquisition and Placement of Online Instrumentation 6-9 

6.4 Results of Full-Scale Optimization Testing 6-10 

6.4.1 Temporary Offline Storage of Dewatering Recycle Flows 6-10 

6.4.2 MLR Flow Adjustments 6-13 

6.4.3 Modified Aeration Patterns and DO Setpoints 6-14 

6.5 Summary of Recommended Capital Improvements 6-20 

Chapter 7 Capital Improvements for Achieving Future Effluent Nutrient Tiers 

7.1 Summary of Recommended Alternatives 7-1 

7.2 Cost Estimate Methodology 7-2 

7.3 Cost Estimate Components 7-2 

7.3.1 Construction Costs 7-2 

7.3.2 Administration Costs 7-2 

7.4 Recommended Projects and Cost Estimates 7-2 

7.4.1 Tier 1 Recommended Projects 7-2 

7.4.2 Tier 2 Recommended Projects 7-6 

7.4.3 Tier 3 Recommended Projects 7-8 

7.4.4 Tier 4 Recommended Projects 7-9 

7.4.5 Summary of Project Costs 7-11 

7.4.6 Regional Water Resource Planning 7-11 

Appendices 
Appendix A BioWin Process Model Calibration Report 

Appendix B Process Optimization Testing and Sampling Plans 

Appendix C Project Memorandum – Recommendations for Online Sensor Procurement 

Appendix D Alternative Aeration Patterns in Aeration Basins 

Appendix E Budgetary Cost Estimates for Identified Capital Improvements 

Appendix F Redmon Full Scale Off Gas Analysis 
  



CITY OF SANTA FE | NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY 

iv | APRIL 2018 | FINAL  

Tables 
Table ES.1 Technology-Based Effluent Tiers for Nitrogen and Phosphorus for Surface 

Water Discharge 2 

Table ES.2 Project Cost Summary 7 

Table 1.1 Primary Clarifier Design Criteria 1-4 

Table 1.2 Secondary Treatment Design Criteria 1-5 

Table 1.3 Tertiary Treatment Design Criteria 1-7 

Table 1.4 Solids Handling Process Design Criteria 1-8 

Table 2.1 Current Permit Limits 2-2 

Table 2.2 Proposed Future Nutrient Limits for Surface Water Discharge 2-3 

Table 2.3 Technology-Based Effluent Tiers for Nitrogen and Phosphorus for Surface 
Water Discharge 2-4 

Table 3.1 Summary of Historical Influent Flows (2015-2017) 3-1 

Table 3.2 Influent Characterization Results (May 2017, n=9) 3-4 

Table 3.3 Influent Parameter Fractions Based on May 2017 Special Sampling Campaign 3-5 

Table 5.1 Comparison of Process Model Calibration (August 15, 2016-June 15, 2017) 5-2 

Table 5.2 Summary of Treatment Criteria at a Capacity of 13 mgd ADMMF 5-3 

Table 6.1 Guideline for Secondary Influent Water Quality to Achieve Biological P 
Removal 6-6 

Table 6.2 Online Instrumentation Installed at PR WWTP During Study 6-10 

Table 7.1 Technology-Based Effluent Tiers for N and P for Surface Water Discharge 7-1 

Table 7.2 Tier 1 Project Cost Estimate – Aeration Upgrades 7-3 

Table 7.3 Tier 1 Project Cost Estimate – MLR Modifications 7-3 

Table 7.4 Tier 1 Project Cost Estimate – Filtrate Equalization 7-5 

Table 7.5 Tier 1 Project Cost Estimate – Sidestream Treatment 7-5 

Table 7.6 Tier 2 Project Cost Estimate – Chemical Feed Facilities 7-7 

Table 7.7 Tier 2 Project Cost Estimate – Membrane Bioreactor Filters 7-7 

Table 7.8 Tier 3 Project Cost Estimate – Tertiary Filters 7-8 

Table 7.9 Tier 4 Project Cost Estimate 7-10 

Table 7.10 Project Cost Summary 7-11 

Table 7.11 Tier 3 Cost Summary with Rio Grande Bypass 7-12 



NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | CITY OF SANTA FE 

 FINAL | APRIL 2018 | v 

Figures 

Figure ES.1 Summary of Project Costs 8 

Figure 1.1 Paseo Real WWTP Site Layout 1-3 

Figure 1.2 Process Flow Diagram of the Existing Paseo Real WWTP 1-3 

Figure 1.3 Configuration of the Aeration Basins and Aeration Pattern at Project Onset 1-5 

Figure 1.4 Process Data Sample Locations Indicated by Red Dots 1-9 

Figure 2.1 TN Permit Concentration Limit for Varying Effluent Flows Based on  

Permitted TMDL 2-2 

Figure 2.2 TP Permit Concentration Limit for Varying Effluent Flows Based on  

Permitted TMDL 2-3 

Figure 3.1 Influent and Effluent Flows (2015-2017) 3-1 

Figure 3.2 Influent Organic and Solids Loads (2015-2017) 3-2 

Figure 3.3 Influent Nitrogen Loads (2015-2017) 3-3 

Figure 3.4 Influent Phosphorus Loads (2015-2017) 3-3 

Figure 3.5 Impact of Dewatering Recycle Flows on Influent OP Concentration (May 2017) 3-5 

Figure 4.1 Effluent Nitrogen Concentrations as 30-day Running Averages (2015-2017) 4-1 

Figure 4.2 Influent and Effluent Alkalinity (2014-2017) 4-2 

Figure 4.3 Effluent Ammonia versus Total and Aerobic Solids Residence Time (2015) 4-3 

Figure 4.4 DO Concentrations in the South Aeration Basin A and B Pass (April-May 2017) 4-4 

Figure 4.5 DO Sampling Locations in the Aeration Basins 4-4 

Figure 4.6 Daily Effluent Ammonia Concentrations (September 22-October 19, 2014) 4-5 

Figure 4.7 Effluent Nitrate versus Wastewater Temperature (2014-2017) 4-6 

Figure 4.8 Plant Influent and Primary Effluent BOD/TKN Ratio (2014-2017) 4-7 

Figure 4.9 TSS Removal in Primary Clarification (July 2016-July 2017) 4-8 

Figure 4.10 BOD and cBOD Removal in Primary Clarification (July 2016-July 2017) 4-8 

Figure 4.11 Average Secondary Clarifier Sludge Blanket Depth and Effluent Nitrate 

(2015-2017) 4-9 

Figure 4.12 Average Secondary Clarifier Sludge Blanket Depth and Effluent Nitrate 

(2015-2017) 4-10 

Figure 4.13 Effluent Organic Nitrogen and Wastewater Temperature (2014-2017) 4-12 

Figure 4.14 Effluent Phosphorus Concentrations (2014-2017) 4-13 

Figure 4.15 Secondary and Tertiary Effluent TSS (2014-2017) 4-13 

Figure 4.16 Profile Testing Sampling Locations (June 16, 2017) 4-14 



CITY OF SANTA FE | NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY 

vi | APRIL 2018 | FINAL  

Figure 4.17 Diurnal Influent Flow Profile (June 16, 2017) 4-15 

Figure 4.18 Secondary Treatment DO and ORP Profile (June 16, 2017) 4-15 

Figure 4.19 Secondary Treatment Nitrate and Ammonia Profile (June 16, 2017) 4-16 

Figure 4.20 Secondary Treatment Ortho-Phosphorus Profile (June 16, 2017) 4-17 

Figure 6.1 Plant Influent TP and OP Concentrations During Filtrate Storage Testing 6-11 

Figure 6.2 Plant Influent TKN and NH4-N Concentrations During Filtrate Storage Testing 6-12 

Figure 6.3 Plant Effluent TP concentrations During Filtrate Storage Testing 6-12 

Figure 6.4 Plant Effluent TKN and NH4-N Concentrations During Filtrate Storage Testing 6-13 

Figure 6.5 Effluent Nitrate and TP Concentrations During MLR Flow Adjustments 6-14 

Figure 6.6 Alternative Aeration Pattern in Aeration Basins 6-15 

Figure 6.7 Aeration Reduction in November 2017 and Effect on Effluent NH4-N and Nitrate 6-15 

Figure 6.8 DO, Effluent NH4-N, and Effluent Nitrate in South Aeration Basin During 

December 2018 6-16 

Figure 6.9 DO and Effluent NH4-N, Nitrate, and TP in South Aeration Basin During 

January 2018 6-17 

Figure 6.10 DO Profile in South Aeration Basins During February 2018 6-18 

Figure 6.11 DO Profile in North Aeration Basins During February 2018 6-18 

Figure 6.12 Effluent Nitrogen During February 2018 6-19 

Figure 7.1 Yard Piping Modifications for MLR Modifications 7-4 

Figure 7.2 ML Splitter Box Modifications 7-4 

Figure 7.3 Conceptual Site Layout for Tier 1 Improvements 7-6 

Figure 7.4 Conceptual Site Layout for Tier 2 Improvements 7-8 

Figure 7.5 Conceptual Site Layout for Tier 3 Improvements 7-9 

Figure 7.6 Conceptual Site Layout for Tier 4 Improvements 7-10 

Figure 7.7 Summary of Project Costs 7-11 

 

  

 



NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | CITY OF SANTA FE 

FINAL | APRIL 2018 | vii 

Abbreviations 
AACE 
ADAF 
ADMMF 
aSRT 
BOD 
BNR 
C 
CaCO3 
Carollo 
CBOD 
CBOD5 
City 
COD 
cu ft 
DAFT 
DO 
EBPR 
ECCV 
EI&C 
ffCOD 
GAO 
gpd 
gpm 
HP 
HRT 
MBR 
MG 
mgd 
µg/L 
mg 
mg/L 
MLR 
MLSS 
µm 
mm 
mV 
N 
NH4-N 
NMED 
NPDES 
O&M 

Association for the Advancement of Cost Engineering 
average daily annual flow 
average maximum month flow 
aerated solids retention time 
biochemical oxygen demand 
biological nutrient removal 
Celsius 
calcium carbonate 
Carollo Engineers, Inc. 
carbonaceous biochemical oxygen demand 
5-day carbonaceous biochemical oxygen demand 
City of Santa Fe
chemical oxygen demand 
cubic feet
dissolved air flotation thickener
dissolved oxygen 
enhanced biological phosphorus removal
East Cherry Creek Valley Water and Sanitation District 
electrical, instrumentation, and control
filtered flocculated chemical oxygen demand 
glucose accumulating organisms
gallons per day 
gallons per minute
horsepower
hydraulic residence time
membrane reactors
million gallons
million gallons per day 
micrograms per liter
milligram
milligrams per liter 
mixed liquor recycle
mixed liquor suspended solids
micrometer 
millimeter 
millivolts
nitrogen 
ammonia 
New Mexico Environment Department
National Pollutant Discharge Elimination System 
operation and maintenance



CITY OF SANTA FE | NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY 

viii | APRIL 2018 | FINAL  

OP ortho-phosphate 
ORP oxidation-reduction potential 
P phosphorus 
PAO phosphorus accumulating organisms 
PLC programmable logic controller 
PM project memorandum 
ppd pounds per day 
PR WWTP Paseo Real Wastewater Treatment Plant 
psi pounds per square inch 
psig pounds per square inch gauge 
RAS return activated sludge 
rpm revolutions per minute 
SCADA supervisory control and data acquisition 
scfm standard cubic feet per minute 
sCOD soluble chemical oxygen demand 
SLR solids loading rate 
SMP soluble microbial products 
SNDN simultaneous nitrification and denitrification 
SRT solids retention time 
sq ft square feet 
sTKN soluble Total Kjeldahl Nitrogen 
Study Nutrient Loading and Removal Optimization Study 
SVI sludge volume index 
TIN total inorganic nitrogen 
TKN Total Kjeldahl Nitrogen 
TMDL total maximum daily load 
TN total nitrogen 
TOC total organic carbon 
TP total phosphorus 
tSRT total solids retention time 
TSS total suspended solids 
USEPA U.S. Environmental Protection Agency 
UV ultraviolet 
VFA volatile fatty acids 
VFD variable frequency drive 
VSS volatile suspended solids 
WAS waste activated sludge 

 



NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | EXECUTIVE SUMMARY | CITY OF SANTA FE 

FINAL | APRIL 2018 | 1 

 

EXECUTIVE SUMMARY 

Introduction 

The Paseo Real Wastewater Treatment Plant (PR WWTP), owned by the City of Santa Fe (City), 
has a permitted capacity of 13 million gallons per day (mgd) as average daily maximum month 
flow (ADMMF) and discharges into the lower Santa Fe River. The purpose of this Nutrient 
Loading and Removal Optimization Study (Study) is to develop and complete an evaluation of 
nutrient loadings and impacts within the receiving stream as well as the treatment facility and 
removal efficiencies of treatment processes at the PR WWTP. The main objectives of this Study 
were to understand what improvements are needed at the Plant to meet current and future 
discharge limits, and to develop an in-stream model that can be used to determine the impact of 
varying plant effluent concentrations on in-stream water quality. 

The Study took place in five phases with the immediate objective to improve nutrient reduction 
performance through process optimization of the existing Plant (Phases 1 and 2). The next 
phases were designed to develop future treatment and discharge goals through engineering 
analysis and process modeling with the objective of identifying recommended treatment 
enhancements and/or modifications that were technologically achievable and financially feasible 
to reliably meet potential future treatment requirements (Phases 3 and 4). Phase 5 included 
development of this technical report. The five phases of the project are summarized below: 

• Phase 1 – Existing Treatment Process Evaluation and Recommendations. 
• Phase 2 – Implementation and Oversight of Recommendations. 
• Phase 3 – Assimilative Capacity Study for Nutrient Loading to the Santa Fe River. 
• Phase 4 – Viable Alternatives for Achieving Future Effluent Treatment Goals. 
• Phase 5 – Final Report. 

The findings from Phases 1, 2, and 4 of the project are included in this report (Phase 5). The 
findings from Phase 3 are included under separate cover. 

Existing and Future Permit Limits 

The City's Wastewater Management Division currently discharges effluent from the PR WWTP 
into the Santa Fe River Segment No. 113 under the National Pollutant Discharge Elimination 
System (NPDES) Permit NM002292. The current effluent nitrogen and phosphorus limits (which 
are not effective until July 2019 as per the compliance schedule included in the 2016 permit) of 
6.9 milligrams per liter (mg/L) and 3.1 mg/L (30-day average) are based on the plant’s historical 
nutrient removal performance. The concentrations and load limits in the permit were based on 
the 95th percentile of each constituent. Mass limits included in the permit for BOD and TSS were 
calculated based on a design ADMMF of 8.5 mgd rather than the rated plant capacity of 13 mgd 
as flow projections over the planning horizon do not support higher flow projections. 

In recent years, the New Mexico Environment Department (NMED) has developed an approach 
for deriving numeric nutrient impairment thresholds for surface waters in New Mexico. The state 
[...]
Plant staff has recently installed a second ammonia probe and has relocated the nitrate 
probe from the bioselector to the north train. 

4. Once DO control is automated, plant staff will have better aeration control to repeat 
testing of different aeration patterns and DO setpoints. It is recommended to combine 
such testing with profile testing throughout the basins in order to better understand where 
nitrification and denitrification is limited and make process adjustments accordingly. 

5. Future aeration system modifications should include the ability for intermittent aeration 
of the aerated zones to improve simultaneous nitrification and denitrification (SNDN) 
operation (on/off cycling). Provisions for surface wasting would help minimize surface 
scum and improving sludge settling properties. 



NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | EXECUTIVE SUMMARY | CITY OF SANTA FE 

FINAL | APRIL 2018 | 7 

Capital Improvements for Achieving Future Effluent Nutrient Tiers 

Capital improvements were recommended to achieve each of the future effluent nutrient tiers, 
as outlined in Table ES.1. Preliminary cost estimates were provided for each recommended 
project. Costs were developed based on a capacity of 13 mgd ADMMF. The Conceptual Design 
Cost Estimates provided herein represent an Association for the Advancement of Cost 
Engineering (AACE) Class 4 level of detail cost estimate prepared based on the conceptual 
design of the projects as outlined in herein. The Effective Price Level Date for the estimate is 
February 2018. 

The recommended projects for the PR WWTP are grouped into four tiers of effluent limits and 
are summarized as follows: 

• Tier 1 – Optimization of the existing process to achieve TP of less than 1 mg/L and TN of 
3 to 5 mg/L: 
­ Upgrades to aeration system. 
­ MLR modifications. 
­ Filtrate equalization. 
­ Sidestream treatment. 

• Tier 2 – Construction of additional processes to achieve TP of less than 0.5 mg/L and TN 
of 2 to 4 mg/L: 
­ Membrane reactors (MBR) treatment with chemical addition. 

• Tier 3 – Construction of additional processes to achieve TP of less than 0.2 mg/L and TN 
of 2 to 3 mg/L: 
­ Tertiary treatment with chemical addition. 

• Tier 4 – Construction of additional processes to achieve TP of less than 0.1 mg/L and TN 
of less than 1 mg/L: 
­ Membrane filtration/reverse osmosis treatment. 

A summary of the project costs for each tier is presented in Table ES.2. 

Table ES.2 Project Cost Summary 

Tier/Project Cost 

Tier 1 – Aeration Upgrades $1,296,000 

Tier 1 – MLR Modifications $555,000 

Tier 1 – Filtrate Equalization  $1,710,000 

Tier 1 – Sidestream Treatment $5,026,000 

Tier 1 Total $8,587,000 

Tier 2 – Chemical Facilities $3,939,000 

Tier 2 – Membrane Filtration $31,074,000 

Tier 2 Total $35,013,000 

Tier 3 – Chemical Facilities $3,939,000 

Tier 3 – Tertiary Filtration $14,479,000 

Tier 3 Total $18,418,000 

Tier 4 – Membrane Filtration/Reverse Osmosis $86,688,000 

Tier 4 Total $86,688,000 



CITY OF SANTA FE | EXECUTIVE SUMMARY | NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY 

8 | APRIL 2018 | FINAL 

Figure ES.1 presents a graphical summary of costs for each effluent tier, and the respective effluent 
nitrogen and phosphorus concentrations that can be expected to be achieved. The costs for Tier 1 
projects were added to Tiers 2 and 3 for comparison. Tier 1 projects are not required for Tier 4. 

Tier 4 is the scenario that the City would face if NMED chooses to use their Reference Values and not 
look at Temporary Standards. These units are not achievable without the use of reverse osmosis. 

 

Figure ES.1 Summary of Project Costs 

 



NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | CHAPTER 1 | CITY OF SANTA FE 

FINAL | APRIL 2018 | 1-1 

Chapter 1 

PROJECT BACKGROUND 

1.1   Introduction 

The Paseo Real Wastewater Treatment Plant (PR WWTP), owned by the City of Santa Fe (City), 
was originally constructed in 1963 as a trickling filter plant and has been updated over the years 
to maintain compliance with local, state and federal requirements. The current facility is an 
activated sludge plant with primary clarification, tertiary filtration, and ultra-violet (UV) light 
disinfection. The PR WWTP discharges into the lower Santa Fe River. This segment of river is 
currently listed as “impaired” for nutrient/eutrophication as well as E. coli bacteria. The 
Wastewater Management Division received renewal of National Pollutant Discharge Elimination 
System (NPDES) Permit 0022292 in 2016. This permit has new discharge limits for total nitrogen 
(TN) and total phosphorus (TP) along with a 3-year compliance schedule. These limits are 
believed to be achievable through optimization of existing removal processes. 

The purpose of this Nutrient Loading and Removal Optimization Study (Study) is to develop and 
complete an evaluation of nutrient loadings within the receiving stream as well as the treatment 
facility and removal efficiencies of treatment processes at the PR WWTP. The project consists of 
an Assimilative Capacity Study for nutrient loading in the Santa Fe River as well as a 
comprehensive review and evaluation of the nutrient removal process within the facility. 

The Study took place in five phases with the immediate objective to improve nutrient reduction 
performance through process optimization of the existing Plant (Phases 1 and 2). The next 
phases were designed to develop future treatment and discharge goals through engineering 
analysis and modeling with the objective of developing treatment enhancements and/or 
modifications to reliably meet the future treatment goals (Phases 3 and 4). Phase 5 included 
development of this technical report. The five phases of the project are summarized below: 

• Phase 1 – Existing Treatment Process Evaluation and Recommendations. 
• Phase 2 – Implementation and Oversight of Recommendations. 
• Phase 3 – Assimilative Capacity Study for Nutrient Loading to the Santa Fe River. 
• Phase 4 – Viable Alternatives for Achieving Future Effluent Treatment Goals. 
• Phase 5 – Final Report. 

The findings from Phases 1, 2, and 4 of the project are included in this report. The findings from 
Phase 3 will be included under separate cover.  

1.2   Project Objectives 

The main objectives of this Study were to understand what improvements are needed at the 
Plant to meet current and future discharge limits, and to develop an in-stream model that can be 
used to determine the impact of varying Plant effluent limits on in-stream water quality. 



CITY OF SANTA FE | CHAPTER 1 | NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY 

Specifically, the City of Santa Fe team members listed the following project goals at the onset of 
this project: 

1. Current Treatment Optimization: 
a. Identify what it will take to optimize the treatment system to reduce nutrient

discharge; 
b. Understand the facility performance and operational practice more

comprehensively to increase the staff confidence in plant operations and decision 
making; and 

c. Develop recommendations on how the existing facility can be operated to its best 
potential to put the WWTP in a better position for standard development in the future.

2. Plant Data and Process Control:
a. Identify specific sampling locations recommended for improved process control;
b. Recommend additional laboratory analysis and parameters that may help to 

optimize the system performance further; and 
c. Suggest additional instrumentation for improved monitoring and plant process

control. 
3. Develop Recommendations for Future Process Improvements: 

a. Use process modeling to inform the strategic planning and implementation of 
future projects; and 

b. Develop viable alternatives for future improvements to reduce nutrient discharges
further beyond optimization.

1.3   Report Organization 

This report is organized in the following eight chapters. 

Chapter 1 introduces the project background, purpose, and objectives, as well as the PR WWTP 
treatment process and summarizes relevant process design criteria. 

Chapter 2 summarizes the current and anticipated future effluent limits. 

Chapter 3 summarizes the influent flows and loads from previous studies and characterizes the 
plant influent. 

Chapter 4 reviews and discusses historical plant performance with regard to current and future 
nutrient compliance. 

Chapter 5 summarizes the capacity evaluation of the secondary treatment process based on 
process modeling results. 

Chapter 6 discusses opportunities for process optimization and summarizes the results of full-
scale optimization testing that was completed during this project at the PR WWTP. 

Chapter 7 develops alternatives and recommendations for achieving tighter future effluent limits 
for nitrogen and phosphorus. Capital cost estimates are provided for each recommended 
improvement.

1-2 | APRIL 2018 | FINAL 



NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | CHAPTER 1 | CITY OF SANTA FE 

FINAL | APRIL 2018 | 1-3

1.4   Existing Plant Description 

The PR WWTP is located at 73 Paseo Real, Santa Fe, New Mexico 87507. The WWTP has a 
conventional biological nutrient removal (BNR) treatment process and a rated design flow 
capacity of 13 million gallons per day (mgd) as average daily maximum month flow (ADMMF). 
The WWTP serves a residential population of 85,000 and treats the increased flows of tourists 
and visitors. Figure 1.1 shows the facility site layout with current treatment facilities and 
Figure 1.2 shows the current process flow schematic of the PR WWTP. 

Figure 1.1 Paseo Real WWTP Site Layout 

Figure 1.2 Process Flow Diagram of the Existing Paseo Real WWTP 



CITY OF SANTA FE | CHAPTER 1 | NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY 

1-4 | APRIL 2018 | FINAL 

1.5   Treatment and Process Description 

1.5.1   Headworks and Grit Removal 

Raw wastewater enters the headworks and passes through two fine screens (6-millimeter [mm] 
opening). Recycle streams from dewatering (filtrate from the belt filter presses and washwater) 
are returned to the headworks and combined with the raw wastewater upstream of the bar 
screens. The compliance influent sample is collected just downstream of the bar screens as a 
manually collected flow weighted composite sample by operations staff. This sample contains 
the plant internal dewatering recycle stream. Plant staff is not able to reliably collect samples 
upstream of the bar screens with an autosampler. 

The screened wastewater passes through a Parshall flume for flow metering prior to being 
pumped to two aerated grit tanks. A grit washer removes organic matter that is recycled back to 
the liquid stream treatment process. Separated and cleaned grit is transported to a dumpster 
and landfilled. 

1.5.2   Primary Treatment 

From the headworks, the wastewater passes through a splitter box and is treated in the primary 
clarifiers. The WWTP has two equally sized primary clarifiers and typically operates one of the two 
units. Operations staff holds a sludge blanket in the operating clarifier to promote breakdown of 
organic material for better nutrient removal in the secondary treatment process. Primary sludge is 
sent directly to the anaerobic digesters. Surface scum is pumped from the scum pit to the 
digesters as well. Table 1.1 summarizes the relevant primary clarifier design criteria. 

Table 1.1 Primary Clarifier Design Criteria 

Process Element Units Design Criteria 

Number of Units - 2 

Volume, each gal 580,600 

Diameter feet 94 

Side Water Depth feet 10.5 

1.5.3   Secondary Treatment 

Primary effluent is routed to a rapid mix tank where it is blended with return activated sludge 
(RAS), mixed liquor return (MLR), tertiary filter backwash, and dissolved air flotation thickener 
(DAFT) underflow. The secondary influent flow is then routed through the anoxic bioselector 
basins. These selectors comprise of four equal sized basins (two basins per train) that can be 
operated as either aerated or anoxic basins. 

Effluent from the bioselector basins collects in an effluent channel and is split into the two 
aeration basin trains (north and south trains), each of which has the configuration of a four-pass 
carrousel oxidation ditch (see Figure 1.3). Fine bubble Sanitaire diffusers are located in Passes A, 
B, and C. Air is provided by three Turblex Blowers or alternatively by four blowers located in the 
blower building that is located to the east of the bioselectors. RAS can be chlorinated to control 
the growth of filamentous organisms. 

There are three large Hoffman blowers and two small PD Sutorbilt blowers. Operations staff 
report that the biggest problem using them for aeration basin air is the single speed. The 



NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | CHAPTER 1 | CITY OF SANTA FE 

FINAL | APRIL 2018 | 1-5 

Sutorbilts do not provide much flexibility and do not match the variable air demand throughout 
the day. As they do not have a suction throttle valve, these blowers essentially run on or off. 

Of the three Turblex blowers, one was recently rebuilt and this unit operates well. One of the 
other two units is not functional due to a malfunctioning control software. The third unit is 
functioning but unreliable as the blower trips off on occasion. 

Mixed liquor is recycled from both aeration basins to the head of the bioselectors for 
nitrogen removal. 

 

Figure 1.3 Configuration of the Aeration Basins and Aeration Pattern at Project Onset 

Aeration basin effluent is combined and routed to six rectangular secondary clarifiers. Units 1 
through 4 have vacuum mechanisms for sludge removal with integrated surface skimmers, 
Units 5 and 6 have skimmers and scrapers to remove floating solids. 

Table 1.2 summarizes the relevant design criteria for the secondary treatment system. 

Table 1.2 Secondary Treatment Design Criteria 

Process Element Units Design Criteria 

Bioselectors   

Number of Units - 4 (two per train) 

Volume, each gallon 325,000 

Aeration Basins   

Number of Units - 2 

Volume, each mgd 3.26 

Side Water Depth feet 16.3 

Blowers   

Number of Units - 
3 Hoffmans  
2 Sutorbilts 

Type - Single Speed, no VFD 



CITY OF SANTA FE | CHAPTER 1 | NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY 

1-6 | APRIL 2018 | FINAL 

Table 1.2 Secondary Treatment Design Criteria (con't.) 

Process Element Units Design Criteria 

Power HP / rpm 
20 / 2,600 (Sutorbilts)  
200 / 3,550 (Hoffman) 

Design Pressure psig 7.5 (Sutorbilts and Hoffman) 

Capacity, each scfm 
230 cfm (Sutorbilts) 

4,000 cfm (Hoffman) 

Turblex Blowers   

Number of Units - 3 Turblex Blowers (only on operational) 

Type - Variable speed 

Power HP / rpm 300 / 3,571 

Design pressure psig 8.5 

Capacity, each scfm 3,333 

Mixed Liquor Recycle   

Number of Pumps - 
5 (but only three units  

currently work) 

Type - Flyght, Model 3300.181 

Power HP 45 

Impeller inch 10 

Capacity, each gpm 3,500 (5.04 mgd each) 

Total Capacity mgd 10.1 (two functional pumps) 

Secondary Clarification 

Number of Units - 6 

Volume, each gallon 460,000 

Length x Width feet x feet 170 x 32 

Side Water Depth feet 12.1 

Return Activated Sludge 

Number of Pumps - 3 centrifugal pumps 

Capacity, each gpm 4,000 

Total Capacity gpm 6,000 
Notes: 
gpm gallons per minute HP horsepower psig pounds per square inch gauge 
rpm revolutions per minute scfm standard cubic feet per minute VFD variable frequency drive 

1.5.4   Tertiary Filtration 

Secondary clarified effluent enters the influent channel to the two sand filters and the three disc 
filter tanks. In case of an emergency, tertiary filtration can be by-passed. The sand filters are 
typically not in operation as they cannot handle the fully rated facility capacity and have 
mechanical problems. Backwash flow from the filters is routed back to the secondary influent 
rapid mix tank. 

Table 1.3 summarizes the relevant design criteria for the tertiary filtration system. 



NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | CHAPTER 1 | CITY OF SANTA FE 

FINAL | APRIL 2018 | 1-7 

Table 1.3 Tertiary Treatment Design Criteria 

Process Element Units Design Criteria 

Disc Filters   

Number of Units - 3 

Filter Size µm 10 

Capacity, each mgd 
3 (average flow) 
6.8 (peak flow) 

Surface Area, each sq ft 783 

Sand Filters (not in operation) 

Number of Units - 2 

Volume, each  gallon 119,725 

Capacity, each  mgd 5.4 (peak flow) 

Surface Area, each sq ft 1,568 
Notes: 
µm micrometer sq ft square feet 

1.5.5   Disinfection, Reaeration, Discharge, and Effluent Reuse 

Tertiary effluent is disinfected through UV radiation. Effluent is then reaerated in the Post 
Aeration Basins to meet a 5 mg/L dissolved oxygen concentration before discharge into the 
Santa Fe River. Aeration is provide via two separate Aerzen Delta air blowers (1 duty plus 
1 standby). Plant effluent then flows through the effluent Parshall flume for flow metering. 

A portion of the filtered and disinfected effluent from the effluent channel is pumped offsite for 
non-potable water reuse (e.g., golf course and sports field irrigation), and to supply plant-wide 
non-potable water for seal water. Up to half of the plant effluent is used in the summer months 
for irrigation, or approximately 20 percent annually. 

1.5.6   Solids Handling 

Secondary sludge is thickened in the clarifiers to about 0.5 percent. A portion of the RAS is 
wasted to the DAFT for thickening under polymer addition. Primary sludge and thickened 
secondary sludge is pumped to the two anaerobic digesters. Biogas is used for digester heating 
in the two boilers. The digesters are mixed through introduction of digester gas into mixing 
guns. Excess digester gas is flared. 

Depending on the amount of scum and solids production, a portion of the primary and secondary 
sludge can be stabilized through lime addition. The biosolids are pumped into a holding tank and 
lime is added in batch operation to raise the pH to 12 for at least 2 hours. 

Digested and lime stabilized sludge are then separately stored in sludge holding tanks prior to 
dewatering in the belt filter presses. Both digested and lime stabilized sludges are dewatered 
separately during each week. Lime stabilized sludge is dewatered as needed during the day on 
one of the two belt presses and land applied on the sludge field. Typically, one or two units are in 
operation during the day while dewatering digested sludge. This allows the facility to field apply 
some of the cake sludge, while the other cake sludge is composted. However, this operation also 
forces plant staff to constantly switch dewatering operation and polymer addition. 



CITY OF SANTA FE | CHAPTER 1 | NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY 

1-8 | APRIL 2018 | FINAL 

Dewatered sludge either is transported to the Compost Dewatering Facility or can be brought to 
the Sludge Injection Field in warmer summer months. 

Table 1.4 summarizes the relevant design criteria for the solids handling processes. 

Table 1.4 Solids Handling Process Design Criteria 

Process Element Units Design Criteria 

DAFT 

Number of Units - 3 

Dimensions (L x W x D) feet x feet x feet 
48 x 12 x 8 (2 units) 

40 x 12 x 8.75 (1 unit) 

Anaerobic Digesters   

Number of Units - 2 

Volume, each gallon 
462,000 (fixed cover digester) 

453,000 (floating cover digester) 

Diameter feet 55 

Depth feet 26 

VSS Destruction % >50 

SRT days >15 

Sludge Storage 1   

Volume gallon 660,000 (Lime Stabilization) 

Diameter feet 55 

Side Water Depth feet 15 

Sludge Storage 2   

Volume gallon 1,618,000 

Diameter feet 90 

Side Water Depth feet 31.5 

Belt Filter Press 

Number of Units - 2 

Belt Width meter 2 

Washwater Use gpm about 90 

1.5.7   Process Metering, Sampling, and Instrumentation 

Currently, the PR WWTP meters flow at the following locations: 

• Plant influent (including dewatering recycle streams); 
• Final effluent prior to discharge after reuse water is split off; 
• Combined RAS flow; 
• Waste activated sludge (WAS) flows to each DAFT unit; 
• Combined sludge from the DAFTs and primary clarifiers to each anaerobic digester; 
• Non-potable water use; and 
• Sludge flows to the belt filter presses. 



NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | CHAPTER 1 | CITY OF SANTA FE 

FINAL | APRIL 2018 | 1-9 

MLR flows are not measured. 

At the start of this project, the facility collected the following process data: 

• Dissolved oxygen (DO), pH, ammonia (NH4-N, nitrite, and nitrate were monitored three 
times per day with grab samples that are analyzed manually using field meters and test 
kits and the average was reported as a daily value; and 

• Composite samples are collected from the bar screen effluent (hand composite) and the 
final plant effluent (automatic composite sampler). 

All other samples were collected as grab samples by hand. Figure 1.4 shows the locations in the 
treatment facility were process data was being collected at the start of this project. This 
historical data is further discussed in Chapter 4. 

 

Figure 1.4 Process Data Sample Locations Indicated by Red Dots 

1.5.8   Power Supply 

The PR WWTP has two diesel-fueled generators and one natural gas fueled generator in case of 
a power supply emergency. The generators produce electricity for critical process equipment 
including a) the headworks building, grit blowers, and primary clarifiers; b) the DAFT, digesters, 
aeration basin blowers and mixers, and secondary clarifiers; and c) the disc filters and UV system. 

The compost photovoltaic supplies virtually all of the power needs of composting. The second 
photovoltaic array supplies the rest of the plant with about 40 percent of its power requirements. 
  



CITY OF SANTA FE | CHAPTER 1 | NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY 

1-10 | APRIL 2018 | FINAL 

 

 

 

 

-This Page Intentionally Left Blank- 



NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | CHAPTER 2 | CITY OF SANTA FE 

FINAL | APRIL 2018 | 2-1 

Chapter 2 

CURRENT AND ANTICIPATED FUTURE 
EFFLUENT LIMITS 

2.1   Purpose 

This chapter summarizes the current and anticipated future effluent limits for the PR WWTP 
with specific emphasis on nitrogen (N) and phosphorus (P) related limits. 

2.2   Existing Permit Requirements 

The City's Wastewater Management Division currently discharges effluent from the PR WWTP 
into the Santa Fe River Segment No. 113 under the NPDES Permit NM002292. The facility has a 
design capacity of 13 mgd ADMMF. The current permit was issued by the U.S. Environmental 
Protection Agency (USEPA) Region 6 on September 1, 2016 and expires on August 31, 2021. 

Regulatory low flow for the stream segment of the Santa Fe River is zero and no dilution credits 
for meeting in-stream standards are granted for the PR WWTP. The segment includes the 
Santa Fe River and perennial reaches of its tributaries from the Cochiti Pueblo boundary upstream 
to the outfall of the PR WWTP. There is no regular flow downstream of the WWTP other than 
WWTP discharge and storm events. The discharge is located approximately 13 miles upstream of 
the Cochiti Reservoir. The Santa Fe River is designated for the following uses: irrigation, livestock 
watering, coolwater aquatic life, primary contact recreation, and wildlife habitat. Total maximum 
daily load (TMDL) limits were developed for E. coli in 2017. The segment has been listed for 
nutrient eutrophication since 2008, but TMDLs have not been prepared. The current effluent 
nitrogen and phosphorus limits are based on the existing plant’s capabilities (95 percent based on 
2012 to 2014 data). Mass limits are calculated on 8.5 mgd rather than the rated plant capacity of 
13 mgd. The pH standard and effluent limits range from 6.6 to 9.0. 

The PR WWTP also has a groundwater discharge permit that was issued on April 25, 2016, and 
governs non-potable re-use applications. 

Table 2.1 summarizes the existing permit load and concentration limits and respective averaging 
periods. The TN and TP load limits in the current permit were based on antidegradation 
limitations, using the 95th percentile of monitoring data from the last 3 years. Specific limits for 
nitrate, nitrite, and NH4-N were not implemented for surface water discharge as the TN 
antidegradation value was considered to be protective. 
  



CITY OF SANTA FE | CHAPTER 2 | NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY 

2-2 | APRIL 2018 | FINAL 

Table 2.1 Current Permit Limits 

Parameter 
Load (ppd)  

30-day Average 
Concentration (mg/L) 

30-day Average 
Concentration (mg/L) 

7-day Average 

Discharge to Santa Fe River 

CBOD5 709 10 15 

TSS 2,127 30 45 

TP 108 3.1 NA 

TN 265 6.9 NA 

E. coli NA 126 410 (daily max.) 

Dissolved Oxygen Minimum 5 mg/L 

Total Residual Chlorine NA NA 
11 µg/L (daily max.) 

(when used for 
cleaning) 

Non-Potable Reuse    

TN   10 mg/L (max.) 

Fecal Coliform Bacteria  100 Org/100 mL 
200 Org/100 mL 

(max.) 
Notes: 
CBOD5 5-day carbonaceous biochemical oxygen demand mL milliliter 
TSS total suspended solids 

Figures 2.1 and 2.2 illustrate the effluent limits for TN and TP concentrations based on the 
permitted TMDL. 

 

Figure 2.1 TN Permit Concentration Limit for Varying Effluent Flows Based on Permitted TMDL 



NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | CHAPTER 2 | CITY OF SANTA FE 

FINAL | APRIL 2018 | 2-3

Figure 2.2 TP Permit Concentration Limit for Varying Effluent Flows Based on Permitted TMDL 

2.3   Future Discharge Requirements 

In recent years, the New Mexico Environment Department (NMED) has developed an approach 
for deriving numeric nutrient impairment thresholds for surface waters in New Mexico. The state 
evaluated nutrient concentration data from reference streams (streams with minimal 
anthropogenic impacts) to determine acceptable nutrient concentrations. Streams with 
concentrations above the reference ranges are considered to present possible threats to aquatic 
life designated uses. Table 2.2 summarizes the proposed threshold concentrations for reference 
streams for the Santa Fe River as developed by the NMED Surface Water Quality Bureau (June 1, 
2016) from the New Mexico Plateau ecoregion. 

Table 2.2 Proposed Future Nutrient Limits for Surface Water Discharge 

Parameter Reference Stream Threshold Concentrations 

TP 0.09 

TN 0.48 
Notes: 
(1) Reference: NMED Surface water Quality Bureau (2016). Refinement of Stream Nutrient Impairment Thresholds in 

New Mexico. 

These reference concentrations currently are considered to be the most stringent possible future 
effluent limits for the PR WWTP in future years. Actual limits will likely be developed based on 
Waste Load Allocations in a future TMDL, and are expected to be more stringent than current 
permit limits, but possibly less stringent than these threshold values. 



CITY OF SANTA FE | CHAPTER 2 | NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY 

2-4 | APRIL 2018 | FINAL 

Future permit limits for nutrients are anticipated to be implemented based on new TMDLs and 
the State's antidegradation provisions, which are intended to limit further degradation of state 
waters. New TMDLs are expected to be developed in the near future for the Santa Fe River. 
NMED and EPA take into consideration limits of technology and economic factors when 
developing actual permit limits from TMDLs. 

Since future limits for TN and TP are uncertain at this time, Carollo Engineers, Inc. (Carollo) 
defined four effluent tiers for increasingly more stringent nutrient treatment requirements for 
this project (Table 2.3). These tiers are the basis for developing recommended process and 
treatment upgrades in Chapters 6 and 7 of this report. This approach provides the City with 
planning flexibility to meet future proposed limits and with the associated budgetary cost 
estimates to reach compliance. 

Table 2.3 Technology-Based Effluent Tiers for Nitrogen and Phosphorus for Surface Water Discharge 
[...]
walkthroughs. Should the pump operation fail and go unnoticed during continuous sludge 
dewatering, filtrate is anticipated to overflow the manhole next to the dewatering facility. Odors 
are not anticipated to be a concern per discussions with operations staff.  

It is anticipated that some settling will occur during filtrate storage in the primary clarifiers. Plant 
staff can assess settling during the testing and activate the primary sludge pumps as needed to 
transfer filtrate back to the digesters. A sludge blanket reader will be used to determine whether 
the primary sludge pumps need to be operated intermittently. If necessary, filtrate could also be 
pumped to the drying beds, and from there back to the RAS wetwell. However, it is not 
anticipated that this will become necessary during the testing.   

The testing of this alternative will start with two weeks of baseline operation and treatment 

Appendix B-3



Testing Plan – Alterative 4 

 4 
pw://Carollo/Documents/Client/NM/Santa Fe/10515A00/Disciplines/Process/Draft Test Plan_Treatment performance without filtrate recycle.docx 

monitoring. Each of the following three operational test phases is scheduled to last about 7 to 9 
days (Table 3) with operational changes being made Monday mornings. 

Table 3: Testing Plan Overview 
Test Phase Filtrate Operation Objective Dates 

Baseline Start 
As typical, filtrate routed to 

headworks without 
storage 

Collect baseline 
process data for 

comparison with Test 
Phase 1 

8/28/2017-
9/11/2017 
(2 weeks) 

Test Phase 1 Route filtrate to PC for 
storage 

Simulation of treatment 
performance without 
filtrate nutrient loads 

9/11/2017-
9/18/2017 

( about 7 days) 

Drainage Phase  
Drain filtrate slowly from 
primary clarifiers back to 

the aeration basins 

Empty off-line primary 
clarifier while load 

spikes in the aeration 
basins 

About 1-2 weeks 

Baseline 2 
(optional) 

As typical, filtrate routed to 
headworks without 

storage 

Repeat testing if 
necessary for 

statistically significant 
results 

TBD 

Test Phase 2 
(Optional) 

Route filtrate to PC for 
storage TBD 

Notes: 

1)  
 

During this testing, any necessary changes to plant operation that may affect testing, secondary 
treatment performance, or filtrate quality and flows should be documented and (ideally) made in 
small increments. 

4.0 DATA COLLECTION 
The sampling plan to accompany this testing is summarized in the attached Excel file.  

5.0 TEST EVALUATION  
Test data will be summarized and organized by plant staff and shared with Carollo towards the 
end of each testing period. A brief phone consultation will be held between plant staff and 
Carollo prior to moving on to the next testing period. Towards the end of the testing period, 
Carollo will provide support with the statistical data evaluation, preparation of graphs and 
figures, and interpretation of the overall test results.  

Appendix B-4



Date 28-Aug 29-Aug 30-Aug 31-Aug 1-Sep 2-Sep 3-Sep 4-Sep 5-Sep 6-Sep 7-Sep 8-Sep 9-Sep 10-Sep 11-Sep 12-Sep 13-Sep 14-Sep 15-Sep 16-Sep 17-Sep

Mon Tue Wed Thu Fri Sat Sun
Mon - Labor 

day Tue Wed Thu Fri Sat Sun Mon Tue Wed Thu Fri Sat Sun

Samling Parameter
Flow (MGD) x x x x x x x x x x x x x x x x x x x x
TSS x x x x x x x x x x x x
VSS x x x x x x x x x x x x
BOD₅
CBOD5
COD x x x x x x x x x x x x
Ammonia x x x x x x x x x x x x
TKN x x x x x x x x x x x x
sTKN
TP x x x x x x x x x x x x
O-PO4 x x x x x x x x x x x x
Belt Press 1 (gpd dewatered) x x x x x x x x x x x x x
Belt Press 2 (gpd dewatered) x x x x x x x x x x x x x
TKN x x x x x x x
TP x x x x x x x
Alkalinity x
COD x x x x x x x
TSS x x x x x x x
VSS
Flow (MGD)
TSS x x x x x x x x x x
VSS
BOD₅
CBOD5
COD x x x x x x x x x x
Ammonia x x x x x x x x x x
TKN
sTKN
TP x x x x x x x x x x
O-PO4
Flow (MGD) x x x x x x x x x x x x x x x x x x x x
TSS x x x x x x x x x x x x x x
VSS
BOD₅
CBOD5
COD x x x x x x x x x x x x x x
Ammonia x x x x x x x x x x x x x x
TKN x x x x x x x x x x x x x x
sTKN x x x x x x x x x x x x x x
TP x x x x x x x x x x x x x x
O-PO4 x x x x x x x x x x x x x x

SE

FE

BASELINE START TEST PHASE 1

INF

FILT

Appendix B-5



Appendix B-6



 

 

TESTING PLAN 

Alternative Aeration Patterns to Reduce Effluent 
Nitrogen 

 
To: Santa Fe Plant Staff 
Copies To: Becky Luna 
From: Tanja Rauch-Williams 
Date: November 20, 2017 

Project: Nutrient Loading and Removal Optimization Study 

Subject: Testing Plan: Alternative Aeration Patterns to Reduce Effluent Nitrogen  

This plan summarizes the proposed testing protocol for the Alternative "Alternative Aeration 
Patterns to Reduce Effluent Nitrogen" under Task 4 in Phase 2 - Support full-scale optimization 
verification tests.  

This alternative was selected by treatment staff as one of four strategies to be full-scale tested 
as discussed at the Workshop 2 (Process Capacity and Optimization) to better understand the 
feasible effluent goals for nutrients that the Paseo Real WWTP may be able to achieve after 
process optimization. 

1.0 TESTING OBJECTIVE 
The objective of the full-scale testing of this alternative is to assess the improvements in effluent 
quality that can be achieved through management of the aeration pattern along the aeration 
basin trains and throughout the day.  

The specific goals of the testing are as follows:  

1. Assess the necessary oxygen profile throughout the aeration basins for completely 
removing ammonia while keeping the DO profile as low as possible to maximize the 
removal of nitrogen in the secondary treatment.  

2. Identify the most beneficial DO pattern along the length of the aeration basins and during 
the day under possible inclusion of all diffuser grids to maximize the amount of 
simultaneous nitrification and denitrification (SNDN). 

3. Adjust the mixed liquor recycle flow to the anoxic selectors for optimal nitrate and 
phosphorus removal once SNDN has been optimized. 

4. Assess any other potential plant-wide consequences (negative or positive) of operating 
the main stream treatment without filtrate recycle loads. 

Appendix B-7



Testing Plan – Alterative 4 

 2 
pw://Carollo/Documents/Client/NM/Santa Fe/10515A00/Disciplines/Process/Process Optimization Testing/Draft Testing Plan v.1_Alternative Aeration Patters for improved SNDN 
Performance.docx 

2.0 TESTING CONDITIONS 
The Paseo Real WWTP has two oxidation ditch-style aeration basins in service that are 
equipped with diffuser grids in Passes A, B, and C. Pass D cannot be aerated. The facility 
typically aerates Passes A and B and does not operated diffusers in Passes C. In Summer 
2017, each aeration basin was equipped with two relocatable DO probes. In addition the South 
Train was equipped with an online Ammonia analyzer in the basin effluent, and an online nitrate 
probe in the D Pass.  

Table 1 summarizes all available online probes and the recommended initial locations in the 
North and South Trains.  

Table 1: List of Online Sensors and Initial Recommended Locations in the Process 
During This Testing 

Probe Process Location 

Shimatzu Analyzer (TOC, TP, TN) Final Effluent 

Nitrate Probe Anoxic Selector, last basin, towards effluent weir 

Oxygen Probe LDO4ND026 North C Pass 

Oxygen Probe LDO3NC021 North B Pass 

Oxygen Probe LDO1SA029 South B Pass 

Oxygen Probe LDO2SC023 South C Pass 

Nitrate Probe NIT1SD319 South D Pass 

Ammonia Analyzer AMSC282 South train - towards the basin effluent 

  

Table 2 summarizes the recommended facility configuration and operational setpoints during 
testing. Operations staff should attempt to keep these conditions as stable as possible during 
the testing, document any required deviations, and immediately inform supervisory staff and 
Carollo Engineers of their reasons. 
 

Appendix B-8



 

 

Table 2: Facility Configuration and Operational Target Setpoints During Testing 
 

Operation Variable Control Point Change? Action 
Primary Clarifiers in Operation Plant inf flow to Clarifier No. 1 and/or No. 2 No All Plant Influent diverted to No. 2 (1 out of service) 
Primary Clarifier Blankets Primary sludge pumping rate to digester(s) No Maintain sludge blanket thickness between 5 and 7 ft 
Selector Basins in Operation Primary eff to Basins A and/or B, C and D in 

operation as well 
No All Selectors in operation (w/ mixers on), Aeration to Selectors 

A/B is OFF 
Selector Basins C/D Aeration Aeration air to Basins C and/or D No Aeration to Selectors C/D is OFF 
Aeration Basins in Operation Selector Basin eff flow to North and/or South 

ABs 
No North/South ABs in operation with same air distribution (w/ 

mixers on) 
Aeration Grids in Operation Grids On/Off (same for both ABs) See Table 

3 for 
details 

 See Table 3 for details 

Dissolved Oxygen in ABs Air flow to grids in each AB pass See Table 
3 for 

details 

See Table 3 for details 

MLSS Recycle Flow MLSS Pumps On/Off (each pump supplies 
approx. 3400 gpm) 

No Single pump ON (rotated as needed) (Day and Graves) 

Secondary Clarifiers in Operation AB eff to various clarifiers No Turn OFF flow to Clarifiers 5 & 6 (“new”) as flow decreases on 
graveyard shift.  Turn OFF flow to Clarifier 4 if needed to 
maintain water level in remaining (vacuum) clarifiers 

Secondary Clarifier Blankets Recycle Activated Sludge (RAS) pumping 
rate  

No Maintain sludge blanket thickness between 5 and 7 ft 

Mean Cell Residence Time 
(MCRT – Sludge Age) 

Waste Activated Sludge (WAS) pumping rate No Adjust WAS to maintain MCRT between as close as possible 
to 12 days (11-13 days), as calculated in Ops10 (assumes 
North and South ABs ON). Calculate and record MCRT daily 
including on weekends. 

Disk Filter Operation Filters On/Off No Maintain 2 filters ON at all times (filter 2 is down for 
maintenance) 

Sand Filter Operation Filters On/Off No Filters 4 and 5 are OFF (inoperable) 
UV Disinfection Operation Channel Flow No Channel 2 is OFF for maintenance 
UV Disinfection Operation Banks and Lamps No Maintain 3 Channels ON at all times  

Maintain all Banks/Lamps ON at all times 
Post Aeration Post Aeration Basin air flow N Adjust airflow to maintain eff DO above 5.0 mg/L) 
Effluent Discharge Reclaimed Wastewater Flow to Users (na) Adjust to maintain minimum flow eff flow to Santa Fe River 

 

Appendix B-9



Appendix B-10



3.0 TESTING APPROACH 
The test plan is set up in multiple test phases outlined in Table 3. It is critical that the process 
configuration remains constant and all operational setpoints remain as stable as possible in 
order to allow assessing the effect of one variable - DO profile in the aeration basins 
(independent variable) - on the testing result of interest - effluent total nitrogen (dependent 
variable). If deviations must be made for relevant reasons (e.g. to assure continued permit 
compliance, etc.), please document the changes and inform supervisory staff and Carollo 
Engineers on the same day (Tanja Rauch-Williams, trauch-williams@carollo.com, 720-670-
0479).  

Maintain DO in each Pass as indicated in Table 3 where either grid is ON as close as possible 
to the specified setpoints by adjusting the airflows to the respective grids throughout the day. 
Operating at low stable DO concentrations allows for the bacteria community in the activated 
sludge to adapt over time and maximize SNDN performance. The adaptation time depends on 
several factors, including temperature, consistent environmental conditions (i.e. DO), and solids 
retention time. It is therefore very important to keep the MCRT stable. Adjustments to the TSS 
wasting loads and MLSS concentration in the ditches should be made accordingly and in slow 
incremental changes.  

Since the facility does not have the ability to monitor ammonia and nitrate concentrations in the 
North and South Train independently online, it is recommended to operate aeration (grid 
operation and DO target setpoints) to both trains in exactly the same manner. Conducting the 
testing during winter and low temperature conditions improves 

Table 3: Testing Plan Overview, Aeration Basin Grid Operation, and Target DO Setpoints 
Test Phase Objective Aeration Grids in Operation and DO 

Setpoints for North and South Train 
Dates / Duration 

Baseline 
Phase 

Collect baseline process 
data for comparison with 
subsequent test phases. 

Pass A – Both grids ON - DO 1.0-1.5 
mg/L 
Pass B – First grid OFF, second grid 
ON DO 0.5 to 1.0 mg/L 
Pass C – Both grids ON - DO Setpoint 
0.3 mg/L 

3-4 weeks
(2-3 MCRT

cycles) 
Start: 11/27/2017 

Test Phase 1 
Simulation of treatment 

performance with 
modified Aeration Pattern 

TBD. Will be modified based on results 
of "Baseline Phase" 

Dec 17/Jan 18 
(2-3 MCRT 

cycles) 

Test Phase 2 

Repeat testing if 
necessary for 

statistically significant 
results 

TBD. Will be modified based on results 
of the first two test phases 

Jan - Feb 18 
(2-3 MCRT 

cycles) 

Notes: 

1)

Appendix B-11

mailto:trauch-williams@carollo.com


Testing Plan – Alterative 4 

5 
pw://Carollo/Documents/Client/NM/Santa Fe/10515A00/Disciplines/Process/Process Optimization Testing/Draft Testing Plan v.1_Alternative Aeration Patters for improved SNDN 

Performance.docx

4.0 COORDINATION AND COMMUNICATION 
The testing is proposed to start the Monday after Thanksgiving week in 2017. Each test Phase 
is recommended to be maintained for about 2 to 3 MCRT cycles (20-30 days) to allow for the 
bacteria to adapt to the DO conditions (Table 3) with operational changes being made Tuesday 
mornings. 

Weekly, brief conference calls will be scheduled between plant staff and Carollo Engineers to 
make small adjustments to the DO setpoints based on the observed effluent quality as 
necessary. These calls will be held on Mondays.  

Plant staff is asked to upload to the project sharepoint site the following data Fridays or Monday 
mornings each week before the calls so data can be reviewed: 

 Online sensor data from all devices listed in Table 1

 MCRT data (as calculated by the plant staff) and MLSS concentrations

 Effluent quality (all nutrients, TSS, organics) as measured by the facility lab.

5.0 DATA COLLECTION 
Operations staff will check on the DO readings every 2 hours during their regular walkthroughs 
and make adjustments as necessary to maintain stable DO conditions.  

MCRT will be calculated and tracked on a daily basis including weekends. 

Staff is encouraged to review online data on a daily basis to assure that DO profiles throughout 
the day remain close to target conditions in all Passes with probe devices. Since Passes A do 
not have online DO probes, it is recommended to use a handheld DO probe and record DO 
readings throughout the day to assure stable DO operation. 

At this time, no special sampling is requested from the lab. Depending on the testing results, it 
may be beneficial to conduct ammonia, nitrate, and ortho-P profile testing throughout the 
selectors and aeration basins. This will be discussed in the weekly update calls as necessary. 

6.0 TEST EVALUATION 
Test data will be summarized and organized by plant staff and shared with Carollo towards the 
end of each testing period. Towards the end of the testing period, Carollo will provide support 
with the statistical data evaluation, preparation of graphs and figures, and interpretation of the 
overall test results. These results will be included in the Draft and Final Project Technical 
Memorandum. 

Appendix B-12



NUTRIENT LOADING AND REMOVAL OPTIMIZATION STUDY | CITY OF SANTA FE 

 FINAL | APRIL 2018 

Appendix C 
PROJECT MEMORANDUM – 
RECOMMENDATIONS FOR ONLINE SENSOR 
PROCUREMENT





 

PAGE 1 
pw://Carollo/Documents/Client/NM/Santa Fe/10515A00/Deliverables/PM-OnlineProbes-Analyzers.docx (Final) 

PROJECT MEMORANDUM - FINAL 

NUTRIENT LOADING AND 
REMOVAL OPTIMIZATION STUDY 
City of Santa Fe 

Prepared By: Tanja Rauch-Williams, PhD, PE, and Bryan Coday, PhD 

Reviewed By: Becky Luna, PE 

Subject: Recommendation for Online Sensor Procurement for Process Optimization 

 

Introduction 